BODY

Service Parts Manual

Page C-7



BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 BXXXXX REAR BODY ASSEMBLY WITHOUT LIGHT OPENINGS (includes items 5 - 9)

(S€E COIOIS DEIOW) ..ceveeeeeeee e a e 1

620243 .... IVORY

620244 .... FORREST GREEN

620245 .... PATRIOT BLUE

620246 .... BLACK

620247 .... MOLTEN RED

620248 .... BRIGHT WHITE

620249 .... FLAME RED

620250 .... STEEL BLUE

608549 .... PLATINUM

608550 .... ALMOND

608551 .... ELECTRIC BLUE

608552 .... INFERNO RED
2 BXXXXX REAR BODY ASSEMBLY WITH LIGHT OPENINGS (includes items 5-9)

(LTSI 0] [oT £ oT=1 (o 111 SRS 1

620251 .... IVORY

620252 .... FORREST GREEN

620253 .... PATRIOT BLUE

620254 .... BLACK

620255 .... MOLTEN RED

620256 .... BRIGHT WHITE

620257 .... FLAME RED

620258 .... STEEL BLUE

608553 .... PLATINUM

608554 .... ALMOND

608555 .... ELECTRIC BLUE

608556 .... INFERNO RED
3
4
5 601679 BAGWELL LINER INSERT .....coiiiiiiie et 1
6 16816G2 CHRISTMAS TREE RIVET (125 X .88) ...viiiiiie ettt 20
7 600249 REAR BODY ACCESS PANEL .....ccvti ittt 1
8 602409 BARREL CLIP, MB-1 .....eiiiiiiie it see st stee e sie e ste e enee e neeee e 2
9 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20.....cccciieiiieeeiieesiieesiieeeneieeenes 2
10

Service Parts Manual

Page C-8



BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
11
12 | 602572 PAN HEAD TORX BOLT, M10 - 1.5 X 25 ......ooovvooeeeseeeeeeeeeeeeeeeeeeeeeeenenees 2
13 | 604066 FLAT WASHER, M10 (O.D. 30, I.D. 10.5, THK. 1.75) ......cevvvorrererreeerreenenen, 2
14
15 | 602558 SEAT HINGE PLATE .....ooorvveoeeeoeeseeseeeessseesseeeseesesseeseas s 1
16 | 602572 PAN HEAD TORX BOLT, M10 - 1.5 X 25 ......ooovvooeeeseeoeeeeeeeee oo 2
17
18 | 601921 FRONT SEAT SUPPORT ASSEMBLY ......oovvoovveeceeesseoeeeeeeseeesesseeesesnenens 1
19 | 602572 PAN HEAD TORX BOLT, M10 - 1.5 X 25 ......coovvooeeeseeoeeeeeeeeeeeeeeeeeeeeeenens 2
20
21
22 | 601621 REAR SPLASH GUARD, DRIVER SIDE .........co..ovvveerreoeneeeseeseesseeeesenesen, 1
23 | 16816G2 CHRISTMAS TREE RIVET (.25 X .88) ......vvoveerreeeereeeeeeeeseseeeseeeeeeeeeeenenns 4
24
25 | 601622 REAR SPLASH GUARD, PASSENGER SIDE............ccooo.virveereerensseneerenenen, 1
26 | 16816G2 CHRISTMAS TREE RIVET (.25 X .88) ......ovoomvverrereereioeeneseseseessseseeeseneeseons 4
27
28 | 608513 RUBBER PAD .......ooovooieroemeeeeeeoeeeeeoeeeeeeeeeeeeeeeees e eseoseeee s seeeseeeee e 4
29
30
31 | 601865 SCUFF GUARD, DRIVER SIDE..........ooooiooeoroeooreeoeeeoeeeeeeeseeeeeeeeeeeeseeee 1
32 | 601864 SCUFF GUARD, PASSENGER SIDE ..........rvooreeoeeeeoeeeeeeseeeeeeeeeeeeeeeeen. 1
33 | 16816G2 CHRISTMAS TREE RIVET (.25 X .88) ......ooomvverrereereeoseeeeeseseessseeeeseseeeseons 6
34
35
36 | 604066 FLAT WASHER, (O.D. 30, I.D. 10.5, THK. 1.75).....o..orvoeeereereeeereeeereeeenen, 4
37 | 605957 BUTTON HEAD TORX SCREW, THREAD FORMING, M8 .............cccc..ee...n. 4
38 | 603819 REAR BUMPER .......c.oovvomeeeeeeeeeeesoeeeeseseseeesses o essseseee s 1
39 | 604266 FLAT WASHER, M10 (O.D. 30, I.D. 10.5, THK. 1.75) ......evvvorrererreeereeenenen, 2
40 | 603799 HEX HEAD FLANGED BOLT, M10 - 1.5 X 25.......coooereeeeeeeseeseseeeeneeeeenees 4
41 | 608313 BUTTON HEAD TORX BOLT, M10 = 1.5 X 25.........cveorrrererreeneeerennseeresennnens 2

Page C-9 Service Parts Manual



